INSPECTION CERTIFICATE

Certificate No: 191205501
Muayene SertifikaS|/Abnahmeprﬁfzeugnis Sertifika No/Zeugnis Nr
DIN EN 10204, type 3.1
Customer: LAN HOE Date : 15 April 2019
Misteri/Besteller Tarih/Datum
Customer Order No: Manufacturer : AYVAZ (CIXI) METAL PRODUCTS CO., LTD.
Siparis No/Kunden Auftrags No Uretici/Hersteller
Sample Product ANTI VIBRATION HOSE Material : Hose Material AIS| 304
Uriin/Produkt 15/8" @42 L:430 mm Malzeme /Werkstoff Braid Material AISI 304
Connection Part AISI 304
Fitting Cu-DHP Copper
Specification :
Spesifikasvon/Spezifikation
Delivered Quantity: Batch No:
Sevk Miktari/Gesandte stiickzahl Parti No/Part Nr.
Chemical Analysis
Kimyasal Analiz / Chemische Analyse
Item No Part Heat No 2 X
-~ C% Mn % Si% P% S% Cr% Ni % Mo % Ti% N % Cu% Zn % Pb % Fe % Al % Mg %
Parga No Parca Ergitim No
% C % Mn % Si % P %S % Cr % Ni % Mo % Ti %N % Cu % Zn % Pb %Fe % Al % Mg
Pos. Nr Artikel Schmelze
1 Hose N2zZL 0,037 1,035 0,530 0,032 0,005 18,280 8,020
2 Braid 11709 0,040 1,840 0,394 0,0328 0,0058 18,194 8,050
3 Welding end A296733 99,900
Mechanical Properties : Final Testing Approved ot
Mekanik Ozellikler / Festigkeitswerte Son Testler / Baupriifungen Approved
Item No Part Quantity Heat No Tensile Strenght Yield Strenght Reduction of area Hardness Visual inspection / Gsze kontrol Sichtprifung X
Parga No Parga Adet Ergitim No Cek.Mukavt, Akm.Mukavt. Kesit daralmasi Sertlik
Pos. Nr Artikel Stiickzahl| Schmelze Zugfestigkeit Ausbeute Stirke Brucheinschniirun Hirte il 5 =
Dimensional check / 6igi kontrol /Masskontrolle X
(N/mm2) (N/mm2) A80% A50%
1 Hose 0 N2ZL 763 321 63,5 152 Leak and Strength test with pressure of 8 bar in water /8 bar basinga
. sizdirmazlik ve uzama testine tabi tutulur / Leck- und Festigkeitspriifung mit einem Druck von 8 X
2 Braid 1 11709 743 i W
3 Welding end 2 A296733 432,14 S 126,5 Percentage of tested products 100% / Grinterimiz %100 test edilir / Anteil der X
gepriiften Produckt ist 100%

AYVAZ (CIXI) METAL PRODUCTS CO., LTD.

Quality Assurance/Ka’ite7 g

ivgnce/Qualititsicherun;
! e ———
R

The above entries were certified by the subsuppliers with certificate. Testlerin sonucu: Belirlenen ihtiyaglari karsilamaktadir
Result of tests:

Priifbefund:

Yukaridaki degerler Yan sanayicilerimiz tarafindan sertifika ile belgelendirilmistir. Specified requirements are satisfied

Die oben angegbenen Werte sind von unseren Zulieferanten mit Orginalzeugnis beschinigt(siehe Anlage) Die gestellten Anforderungen sind erfiillt.
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